
INSTALLATION INSTRUCTIONS

9541-000-Z00-01

PFW 6870 
Video Wall Pop-Out Module



PFW 6870

Page 2  Installation Instructions

Contents

Warning Statements

Weight Limit

Maximum Flat-panel Weight: 73 kg
THE WALL STRUCTURE MUST BE CAPABLE OF 
SUPPORTING AT LEAST FIVE TIMES THE WEIGHT OF 
THE FLAT-PANEL. IF NOT, THE WALL STRUCTURE MUST 
BE REINFORCED. 

 PRIOR TO THE INSTALLATION OF THIS PRODUCT, THE INSTALLATION INSTRUCTIONS MUST BE READ AND 
COMPLETELY UNDERSTOOD. KEEP THESE INSTALLATION INSTRUCTIONS IN AN EASILY ACCESSIBLE LOCATION 
FOR FUTURE REFERENCE.

 PROPER INSTALLATION PROCEDURE BY A QUALIFIED SERVICE TECHNICIAN MUST BE FOLLOWED, AS OUTLINED 
IN THESE INSTALLATION INSTRUCTIONS. FAILURE TO DO SO COULD RESULT IN PROPERTY DAMAGE, SERIOUS 
PERSONAL INJURY, OR EVEN DEATH.

 SAFETY MEASURES MUST BE PRACTICED AT ALL TIMES DURING THE ASSEMBLY OF THIS PRODUCT. USE 
PROPER SAFETY EQUIPMENT AND TOOLS FOR THE ASSEMBLY PROCEDURE TO PREVENT PERSONAL INJURY.

 VOGEL'S DOES NOT WARRANT AGAINST DAMAGE CAUSED BY THE USE OF ANY VOGEL'S PRODUCT FOR 
PURPOSES OTHER THAN THOSE FOR WHICH IT WAS DESIGNED OR DAMAGE CAUSED BY UNAUTHORIZED 
ATTACHMENTS OR MODIFICATIONS, AND IS NOT RESPONSIBLE FOR ANY DAMAGES, CLAIMS, DEMANDS, SUITS, 
ACTIONS OR CAUSES OF ACTION OF WHATEVER KIND RESULTING FROM, ARISING OUT OF OR IN ANY MANNER 
RELATING TO ANY SUCH USE, ATTACHMENTS OR MODIFICATIONS.

 �����������	
�����
������
������
��������
������������������
������������
����
����������
����
������������������������
��
����
��
���
���
������
�����������������

 �!���
���
����
�	����������
����
�
��������"���#�����������������
���
�������	����������
����
��
������������
������	����������

����
�
����������$���
�����������
�����������������
�����
��������

 �!��
�����
�����������������%
����
��&(����������
������������	�����
���
����
�	

����������

 �)���	����
�������
���
�����*
�
�������!����
��
�������
������
���
��
������
���
����������"���	������#������������������ 
�����
�������
����	
����
��	�����+���
���
����
��
���
��
����������
�����
����������������

�������
����
������

 �/�#������������������
�	�����
���������������
����
��
�������	����	����������
����
���
�����
�������+���
���
����
��
���
��
���
	�����
�������
���������������*������
�������������
������
����
������

 �;�
����
�����
��
���������
��
��

������
�����$���
����
����
�����
���

����
����������
���
�������
���������
�����

���
����
����
������

 �<
��
��
�������������
������
���
���������<
��
��
�������
�������������������
����
����
�*
����

�"��
*������
���������
��
impact.

Weight Limit. ............................................................................................................................................................. 2
Warning Statements. ................................................................................................................................................ 2
Installation Tools. ...................................................................................................................................................... 3
Parts List................................................................................................................................................................... 3
Features. .................................................................................................................................................................. 5
Installing the Mount. ................................................................................................................................................. 6

!���
����

�� ................................................................................................................................................. 6
!������
���=��

����/
����>���
���>������ .............................................................................................................. 8
Installing the Mounting Brackets............................................................................................................................... 9

>�����
�������/
���
���?���	���� .............................................................................................................. 9
$�
*������@������!��������

� .................................................................................................................... 10
$�
*������>������!��������

� ..................................................................................................................... 10
Attaching the Mounting Brackets to the Flat-Panel. .................................................................................. 11

Mounting the Flat-Panel. ........................................................................................................................................ 11
Attaching the Flat-Panel to the Mount. ...................................................................................................... 11
X
�#
���>������>���	�!��������

�� ............................................................................................................. 12
�
���!��������

�������������� ................................................................................................................... 12
/�
�������������>��*
�
��� ...................................................................................................................... 15

;����
����>���
����

��� ........................................................................................................................................ 16
@�������� ................................................................................................................................................................ 17



PFW 6870 

Installation Instructions Page 3

Parts List

Installation Tools
;����
��
	
����

��������������
����������
���
���
���
��������

��

PFW 6870 Video Wall Pop-Out Module Assembly Components

One-Latch Mounting Base 
[\���]^

X��������_
����/
���
���)���#�� 
[\���]�`���^

Pencil ��
����
*��`��	���`�����
�
��>����b
���� ]�d(�<�
���)
��
�������<�
��

5�]f(�%�j(�X���)
���� 
[\���d^

;������<�����!��
���
�� 
[\���]^

$�
*������>������� 
[\���]q^

5�]f(�+
�������@���������
��� 
[\���d^

5�]f(�Flat Washers  
[\���d^

Pro Mounting Hardware

$�
*������@������� 
[\���f^

��
��
���?����>���	��
*�� Socket Wrenchv( SocketX�*��

j�]fw�������@������ 
[\���]^



PFW 6870

Page 4  Installation Instructions

Parts List (cont’d)
Mounting Hardware

M4 x 16mm Screw 
[\���f^

M4 x 12mm Screw 
[\���f^

M4 x 25mm Screw 
[\���f^

M5 x 12mm Screw 
[\���f^

M5 x 16mm Screw 
[\���f^

M5 x 25mm Screw 
[\���f^

M6 x 12mm Screw 
[\���f^

M6 x 16mm Screw 
[\���f^

M6 x 25mm Screw 
[\���f^

M8 x 12mm Screw 
[\���f^

M8 x 16mm Screw 
[\���f^

M8 x 25mm Screw 
[\���f^



PFW 6870 

Installation Instructions Page 5

Features

Locking Safety Screws
���*��������������������
��
��
������
*���
���
��
�����
��
�������
�����$������

��

����X
�#�!�z������
���
��������
����������
����

��

Cable/Electrical Access
���
	���
������������������������
�
	����
���
���

��
��������

���

Kickstand
��
�������������������	
���
����#
�#�������
�������
maintenance.

;����b@f{|}�~
��
�@�����
��=���/
�����
��������
�
������*
��
�	�����
���
����������������
�������
��
�
�
��
����#
��"�
�������
��"�����
����������������
��
���
�����%����

���!����������%����
�����
��
���
�����
�������

��������

�"�������������������������*
�
����>���������������
�����
������
������
��������������

Post-Installation Adjustments
�����������
�����*��
��"��
�������
��
���
�����������#�
�����#��
�����
��������
�*����
������������*������������������
�
�������������*
��
�	����

Spring Lock
>
��������������
mounting rails in 
to lock or unlock 
�����
������
������
��
�����
�
�

��



PFW 6870

Page 6  Installation Instructions

Installalation

Introduction
 Directional Mounting Arrow 

;���<
����

����/
���
������
	���������
��
�����
�b@�f{|}��
����
��
������	�
��������
�������
��

 Mounting Safety 
;	
���
�����������
���������
�
�����������
mount. 

��
�������������������
�����
��	
�[q^�	����������
	
����
���[d^������
����[q������
�����
������������
�
���^�

]^� $�����������������
�������
��������%�����������
��
	����������
������*
�
�
���
�������
�����

q^� $���������
���
����#������%�����������
�������
������
	����������

Step 1

Step 2

Step 3

;	
���
�����������
���������
����
��������
���
����
���
���*��������
����������
���������
���
�
���#�����	����������
���

��

]^� �����������
�������
��������	����
���������
����
*
�	
����
���

��

q^� ������������
�����
���
��������
������
���
������
�
����	
��������������
������	�����������

j^� X�*��������
����
d^� Use a pencil to mark the upper right mounting 

�
���

����
��������������
������	���������

<�
�������
�
���
����
�������������
�������������
�������#�
��
����������
����
�������
	�����
��� 

[=�����������(���
����
��	������
��
����
�
���
����^



PFW 6870 

Installation Instructions  Page 7

Installalation

]^� �����������
�������
��������	����������
���
��	
�������
pilot hole.

q^� !������
���[]^�5�16(�%�j(������
�������
���[]^�5�16(�
washer into the upper right pilot hole.

j^� $������
�#���	������������v(��
�#����
��
����������
�����
���� 

�<
��
��
*���
���������������
���

Step 4

Step 5

Step 6

]^� X�*��������
����
q^� $���������
���
����#���������
�
����
���[d^�

�
���
����
���

�����
��������������
�������	����
�����

�;	
���
�����������
���������
����
��������
���
����
���
���*��������
����������
���������
���
�
��
��������
�
���
����

<�
�������
�
���
����
�������������
�������
���������#��	
���
���
	�����
��������������
����
��

�=�������������
����
��	������
��
��������
�
���
����

Step 7
]^� !������
���[]^�5�16��%�j�������
�������
���[]^�5�16��

washer into each pilot hole
q^� ;
���������������
������
������
�#���	����������v��

socket. 

�<
��
��
*���
���������������
����	����������
���
�����
�����
�����	�����!���
����
��������

������
�������
������
����
������
����
�������������

��������	
����
��������������
����
���������
	���
�	��

�������
���
������
�������
������
��!�
�����
Spacers" on page 8. 
���
�����	��

�����#�
������
����
����
��
��$	��%
�&�
on  page 9.



PFW 6870

Page 8 Installation Instructions

�
������
��������������
��!�
�����!���
	�

�b@�f{|}������
�������������������������������
�������
	
�������#�
	�������������
��
������������������
����������
	����
���
����
����
��������
�������
�
����
�'��
�����
spacers������*�
�������
���
�������������"�	�
����
��
��������
������������
��������

���
����[+����+���
����>��*
����
�

���
�����
����
��������
�����������^

;�
���������
����
	���
��
��������

������
����
����� 
�
���������������

#��
��������������
���
������ 
�
�������
�����
������
������
���

]^� =�����
����b@�f{|}�
���
������
���������
����
�
���

������
����*��"���
����
�����������
������
�������

���
����[������
���
���
���
��������
����

�^��
�����
���
����������
���
����
���� 

���������
�����������
�����
������*�
����������	�����
��  
���������������������������
�����	�������
���
��������

�� 
��������[������
���
������	���������
��^���
��������
�
������� 
���������������������
������
�����b@�f{|}�
��������

���

Step 1

/���
�����b@�f{|}��
������������
�����������
����
��������
������������>
�����������������
���	����
������
���
�����
����������
���
����b@�f{|}��
������$���
�����������
�������q%q�
��������

������
���
���
���
�����	���"�
��
��
�
����������������������������
������������
��
�������������
�
�����b@�f{|}�*
��
�	�����
��
����
������

1. /�#������������������
��������������*����������#�������
�����	����������b@�f{|}�	
�������
������[
��
��������
�����	���^��!��
��������
���������
�������
��
���
���������	
�#��
���	������

2. !��������������
����
����	
�#
���
�����
�
�
������
����

���

3. `����������������
��������
���������������*���

4. _��������
��������
��������
�����
�
�
������

5. ;
�
�����������
�����
	�"�����������������	�������*

�����
����������b@�f{|}��
�������
��
���
	��/�#�������
�����������
��������������*��"����#������
������[
����������
�����	���^��
���������
��	����������b@�f{|}�
��
�������������������
����
�����
�����	����

Step 2

Register Tabs Register Tabs

Start



PFW 6870 

Installation Instructions  Page 9

�
������
����
����
��
��$	��%
��

Selecting the Mounting Hardware
]^� !������������������	�
���

���
�#�
��
��������������


��������
����
���������#�
����������������
q^� $���������
���
����#�����������
���������������

insert on the small straw or toothpick.
j^� /��#���������	�
���

���
�#�]�{����
*������������
��

�������������
�����"������
	��
��b
�����]�
d^� Insert the small straw or toothpick into the remaining 

���������
��������
��
����������*��
������
��������
��
�����������	�
���

���
�#���]�{�����
	��������#�

�^� X
����������
�������
�����������	��
���������������
insert. 

� !����������	��
�����������
���
��������������]�{��
allowance mark on the small straw or toothpick, 
�����
	��
��b
�����q�����b
�����j"��
��
������
��
������	��;�������	��������������
�������������
mark.

f^���;����������
���
����������	����
*
����� 

������;����
����������	����
��������������
���
��
���� 
�
���
����

��������
�������
���	��������

��
��
����
���

*�����#*	�����
+�,���
	��
���������
&��
����
�:;

Small Straw  
or Toothpick

Small Straw  
or Toothpick

<����������]�{� Allowance
Mark

<����������]�{� Allowance
Mark

Small Straw or Toothpick

/��#
�������]�{� 
Allowance



PFW 6870

Page 10  Installation Instructions

Universal Washer Installation
~
�������$�
*������@��������������
������
�
���
��
���������*��

���/d"�/�"�/f�����/{��
���
�
��������
������������������

�<
��
���������%����
*�����������
���������#�
��
�������������"������
��������������
��������������

;���$�
*������@��������������
������������	����
���������
�������
���
�������	����������
���
���
����#��������
	��

 �<
����
���������������*���

 � _���������
�����

����

 � $��*����
�����

����

 � �����*������#�

 � ����
�������

������������
�����

���

!��Yes"��
�������
�������$�
*������>���������_��
*������
�
���
�������#���"�$�
*������@������"������
���
���
����	����
���������#�
������������������Proceed to the 
#<
�=
	����!���
	��
���������
&��
����
> 
 
��������%��������
�#�������
����
����
��
��$	��%
��
�����
�?���'��

�&��
����
> 

Universal Spacer Installation
~
�������$�
*������>����������
	��
���
�������������
�
���
�������#����
������������	�
�����*�����������
��
���*����
�����

�����`����$�
*������>������������(�
�
������
����������	���������
���
�������#��������
���
����������

;���$�
*������>�������������������#�������

�
�����������
	��

;���$�
*������>������������
�������
���������
���	���������
���
�������#��������
�������������

�	��

�������
�#�������
����
����
��
��$	��%
�����
��
�?���'��

�&��
����
>

M8 
M5, M6 
M4

]( �(

�
������
����
����
��
��$	��%
��@��
�B�G

Flat-Panel

$�
*������@�����

$�
*������>�����

Mounting Bracket

Mount Point

Mounting Screw

;���$�
*������>�������

b
��/d"�/�"�/f�����/{�����	��
����



PFW 6870 

Installation Instructions Page 11

�
������
����
����
��
��$	��%
���@��
�B�G

;�
������

�����������������
����*�����������
�������

�������"Selecting the Proper Mounting 
Hardware" section.

]^� �������
���������������������
����
	��
�����
��"�����
��������

q^� !����
�������������������
���

��
�������������

�������
���������#�
���
�������������

j^� ��
��
��������
����
��������
���
�������#���	
���
�����������
�������
���������#�
���
��������������

d^� >������������
���
�������#����
��
����������������

�����
������
�
����
���	
�[q^�����	����������#���

�<
��
��
*���
�����������
���
�������	����

/�#������������
����

�������
	��
�������
���
���
����#�����������
������

�������
����
����
��
��$	��%
��������
�?���'��

�

Attaching the Flat-Panel to the Mount

Mounting the Flat-Panel

���������/
���
�������#�����������������������
�����������
(see Note^�

 This section requires two people.
�<
��
�����������
����������������
���
�����������
��
������
�������
��
���

#��
���
����
���
���
����#������������������������
����������������
�
	����
���
�����
���
������	����������

]^� _�
���������������������������
�������
��
��
mounting rails on the wall panel.

q^� >�
������������������
	����
	��"�#���
���
����
����
�
the wall.

j^� `�����������
�������
��
���
���
�������#�����
�
������
���
�������
����

�	��

�������
�#���
��
����
�?���'��

�&�J
��Q>

Note: These registers 
must align prior to 

��������

��;��������
����
��������+���#�
�
�������
�����
����
alignment



PFW 6870

Page 12  Installation Instructions

Locking Safety Screw Installation
;����
�#
��������������	��#��������������������
��
��
������
��������
��
�������
�������b@�f{|}�

]^� X
�������������
��������������
����
�#
����������
����	���������
��
��
�������
�������
���
���
����#����

q^� $�������������#���[�����
��^��
��
�����������
�#
���
�����������	� 

 
�<
��
��
*���
�����������
�#
��������������	��

����
���������>����
�� 
X
�#
���>������>���	 

[]�����)���#��^

�	��

�������
�#����'�
���������
���Z����

��&�J
��Q>

Post-Installation Adjustments
;����b@�f{|}�����������
���
���
��������

��
������������
��������
���
�������#���[b
�����]^�

$���������#���[�����
��^��
�����������������

/�#����������������
�#
��������������	������
�

���������
�����#
����������������

Move Inward

Left Control Right Control

Move Outward

Left Control Right Control

Figure 1

See Note

See Note

See Note

Note: Screws have a limited travel adjustment.
Do not overtighten or over adjust the screw to 
avoid damage to threaded holes.



PFW 6870 

Installation Instructions  Page 13

Post-Installation Adjustments (cont'd)

Tilt Left

Left Control Right Control

Tilt Right

Left Control Right Control

Tilt Up

Left Control Right Control

Tilt Down (from tilted-up position)

Left Control Right Control



PFW 6870

Page 14  Installation Instructions

Post-Installation Adjustments (cont'd)

Level Up

Left Control Right Control

Level Down (from leveled up position)

Left Control Right Control

Rotate Left

Left Control Right Control

Rotate Right

Left Control Right Control



PFW 6870 

Installation Instructions Page 15

\��Maintenance and Servicing

]^� ������*�����
��������
���
�������b@�f{|}��
���������
�����
��������������
����
�#[b
�����]^�

q^� >�
	��������������
���
�������b@�f{|}��
��%���������
��
��
�������[b
�����q^�

j^� X

���������
�#
��������������	��
���
����
���
���
����#����

d^� ;
�����������
��
��
���������������"�������������
��
#
�#����������
���������
��
�����
���
�������
����
[b
������q���j^� 
 
�
�������
	����������
������������������
��
��
����������������*
�
���
���������������������
���*
�
��"���#��������������
����
�#�
���
�#������
��

�������
��������
�����
�
�

��

Figure 3

Figure 1

Figure 2

ure 1

Simgle Latch 
Spring Lock



PFW 6870

Page 16  Installation Instructions

vvvvv�
��
�����!�
��������
�
All measurements are in inches [millimeters].

23.62
600

18.25
463.50

18.38
466.80

.40
10.16

.33
8.48

16.00
406.40

18.00
457.20

24.00
609.60

28.90
734.03

5.11
129.92

19.47
494.51

13.31
337.99

15.81°

17.90
454.53

23.62
600

18.25
463.50

18.38
466.80

.40
10.16

.33
8.48

16.00
406.40

18.00
457.20

24.00
609.60

28.90
734.03

5.11
129.92

19.47
494.51

13.31
337.99

15.81°

17.90
454.53

23.62
600

18.25
463.50

18.38
466.80

.40
10.16

.33
8.48

16.00
406.40

18.00
457.20

24.00
609.60

28.90
734.03

5.11
129.92

19.47
494.51

13.31
337.99

15.81°

17.90
454.53



 

 - 1 - 
 

 
 
 

 


